

GOVERNMENT OF PAKISTAN

Office of the Deputy Collector of Customs (MCC) Appraisement West Wharf Karachi supplementary Fresh Schedule No. 03/2014 (KICT) West Wharf Auction held on 28.04.2014.

S.NO.	LOT NO.	IGM NO.	INDEX	ARRIVAL DATE	QTY.	DESCRIPTION
1	K-25/Sept/10	766/10	27	25.07.10	8910 Kgs	<u>UESU-5077596 =1x40'</u> (i) Second Hand mix crockery consisting of porcelain were i.e cup, mug, plate, vase, nt. Wt. 2500 kgs (ii) Glass ware (used) i.e. glass, cup, plate, vase, etc. nt. Wt. 3100 kgs (iii) Used metal stain less kitchen ware i.e. Kattlle, knife, fog, spoon, tray, plate etc. nt.wt. 2200 kgs (iv) used Electronic item i.e. Juicer/Blender, Iron, V. Cassette, Tape recorder, kettle etc. net wt. 1110 Kgs.
2	K-21/June/11	Nil	Nil	--	400 Kgs	<u>DETAINED LOOSE CARGO</u> Used CD/DVD/Audio Cassettes Qty. 3500 Pcs
3	K-04/Jan/02	1844/01	192	05.11.01	33200 kgs	<u>(1)OOLU-3155087 (2)OOLu-337153553 =2x20'</u> As per Test Report: It is found to be an aqueous ammonical solution of synthetic polymer (polyacrylamide). It is in the form of straw color liquid.
4	K-09/Sept/11	9499/11	829	24.06.11	20460 Kgs	<u>DFSU-6444808 =1x40'</u> Used Assorted Rubber Tyre (Tubeless /Radial) Size 105/65R/15/94R 165/70R/14813 Origin Japan, Brand Yokohima, Bridgestone.
5	K-03/May/13	41/13	79	04.04.13	26650 Kgs	<u>TCKU-9055031 =1x40'</u> Used Tyre Rubber with press bundles.

6	K-03/Apr/11	7327/10	980	16.05.10	20200 Kgs	<u>HLXU-2016604 =1x20'</u> As per Test Report: It is found to be synthetic polymer polyvinyl chloride. It is in the form of blue color pallets.
7	K-27/Dec/00	1716/00	64	18.10.00	3500 Pcs	<u>DETAINED LOOSE CARGO</u> Printed empty card bord boxes milk cocoa 3 kinder superise.
8	K-52/Nov/13	84/13	1034	06.10.13	7994 Kgs	<u>OOLU-3042692 =1x20'</u> (i) Ceramic Roller Size = 42x32x300mm = 700 pcs (ii) Ceramic Roller Size 50x40x3830mm = 500 Pcs
9	K-130/Sep/13	53/13	345	29.08.13	590 Kgs	<u>BMOU-2071670 =1x20'</u> Brivo OEC-C-ARM System Model Brivo OEC-785 (ASM work station assembly -EUR) Qty. 01 set in three packages.
10	K-39/Dec/10	8215/10	33	07.11.10	9230 Kgs	<u>APZU-3532069 =1x20'</u> Polypropolen empty bag I/O Egypt.
11	K-07/Dec/06	1756/06	36	11.10.06	540 Kgs	<u>DETAINED LOOSE CARGO</u> Sprit packed in Bottle total 300 bottle packed in one pallet.
12	K-14/June/12	224/12	1775	29.04.12	16250 Kgs	<u>MOAU-6768653 =1x20'</u> (i) Aseptic liquid food packing material made of printed paper bond with one side aluminum laminated printed sun gold apple/mango juice of 250ml 15400 kgs approx (ii) PP seating strip in roll quality size 8mmx3 qty. 150 Kgs
13	K-01/Sept/08	966	112	11.05.08		<u>HDMU-6438254 =1x40'</u> Attar 2.5 gram each bottle x 80 pcs tin x 40 tin each CTN x 2 CTNS Total Net Wt. 16 Kgs appx. Total = 6400 pcs.
14	K-36/Sept/09	5922/09	877	03.08.09	8300 Kgs	<u>NYKU-5777482 =1x40'</u>

						Color TV 18" digital color TV Model No. FYK-R2/2120 Multisystem Brand Fuji Yako I/O China
15	K-53/Jan/13	702/13	98	16.12.12	13125 Kgs	<u>GATU-0717032 =1x20'</u> As per Test Report: It is found to be non-ionic surface active. It is in the form of colorless liquid.
16	K-11/May/11	8984/11	178	20.03.11	39965 Kgs	<u>(1)FCIU-9052047 (2) HDMU-6829238 =2x40'</u> (1) Used clothing net wt. 3000 kgs (2) Used carpets assorted color net wt. 36965 Kgs.
17	K-18/Sept/07	1362/07	114	01.08.07	13840 Kgs	<u>CAIU-2136636 =1x20'</u> PVC Banner Panaflex sheet in roll thickness 18mm size 0.98 x 50m 08 Pcs 200Dx300D packed in Roll/CTNS.
18	K-14/Aug/06	1090/06	55	15.06.06	2890 Kgs	<u>CCGU-2008886 =1x20'</u> Relief goods consisting of used cloths/used shoes etc.
19	K-24/Sept/12	421/12	247	01.08.12	09 Bundles	<u>DETAINED LOOSE CARGO</u> Polyester Gents suiting fabric in bundles.
20	K-32/Apr/11	Nil	Nil	--	10 Unit	<u>DETAINED LOOSE CARGO</u> Used bicycle qty. 10 units.
21	K-17/Sept/10	7634/10	196	18.07.10	22470 Kgs	<u>HDMU-6747485=1x40'</u> Refuse Paper & Plastic. As per Test Report: It is found to be a solid fuel consisting of waste plastic paper & wooden scrap etc. It is in the form of brown color cylindrical pieces.
22	K-02/June/12	10157/11	94	18.12.11	7880 Kgs	<u>SIKU-3019206 =1x20'</u> Rattan Stick craft packed in Jambo CNTS/Bundles 1x93 Boxes

23	K-41/Dec/11	10042/11	53	08.11.11	25820 Kgs	<u>TRLU-5932268 =1x40'</u> As per Test Report: There are found to be 52 & 57 gmat RTH there are composed of mixture of mechanical and chemical wood pulp. Mechanical wood pulp content are more than 50%. They are unsized as per test result they are similar to newsprint paper. It is in the form of off white paper sheet. They are neither coated nor impregnate wt/mz.
24	K-06/Oct/12	347/12	439	07.01.12	18590 Kgs	<u>HDMU-6789541 =1x40'</u> (1)Fabric Tissue scrap = 16800 kgs (2) Non Woven interlining material in Roll =890 Kgs (3) Used Artificial Leather Jacket Zipper Jacket = 900 Kgs
25	K-100/Oct/13	68/13	441		17570 Kgs	<u>OOLU-1527333 =1x20'</u> As per Test Report: It is found to be surface active preparation consisting of an-ionic surface active agent to the types of calcium salt of linear alkyl benzene surfanate, putup in volatile organic solvent (ISo butanol) it is in the form of yellow viscous liquid.
26	K-146/July/13	208/13	280	23.06.13	12080 Kgs	<u>TCLU-3219686 =1x20'</u> As per Test Report: It is found to be consist essentially of calcium carbonate in association with oxide of iron, magnesium silicon etc. It is in the form of grayish black hard irregular pieces. (Crush Marble Pieces)
27	K-05/Apr/12	10047/12	1508	18.11.11	13980 Kgs	<u>SCZU-7552862 =1x20'</u> As per Test Report: It is found to consist of mixture of lustrous carbon, carbonaceous matter (bitumen) and anti-scabbing agent filler etc. it is in the form of black color grainy powder.

28	K-09/Jan/06	1957/05	114	12.01.05	14020 Kgs	<u>TTNU-2187856 =1x20'</u> As per Test Report: It is found to be a mixture of volatile organic solvents, consist essentially of methanel with small amount of water and kerosinic mineral solvent fraction. It is in the form of colorless clear volatile liquid.
29	K-105/Dec/13	120/13	1170	14.11.13	102160 Kgs	<u>(1) TCKU-9458309 (2) APHU-6843816 (3) TRLU-6666938</u> <u>(4) APHU-6943040 =4x40'</u> As per Test Report: The sample of plastic sheets received in lab A&B are dirty translucent plastic sheets. Sample B in Plastic form and C is black color plastic sheet. All are dirty plastic sheets and composed of polyethylene.
30	K-177/Nov/13	101/13	706	24.10.13	51220 Kgs	<u>(1)APHU-7143334 (2)TRLU-5430526 =2x40'</u> As per Test Report: Three samples are in the form of translucent and blue colour plastic film and black colour soft piece of plastic are composed of polyethylene. All samples are in dusted/dirty conditions.
31	K-151/Dec/13	123/13	855	21.11.13	24940 Kgs	<u>TGHU-9841145 =1x40'</u> As per Test Report: The sample are in the form of blue, off white printed and white printed translucent plastic sheet, the are composed of polypropylene and polyethylene respectively.
32	K-105/Sep/13	51/13	414	25.08.13	20520 Kgs	<u>BSIU-2781466 =1x20'</u> As per Test Report: It is found to be whole grain of wheat. It seems to be non-deteroisted, however laboratory could not be confirmed that whether it is fit for human consumption or not note.
33	K-41/July/11	9415	03	07.06.11		<u>(1)HDMU-2263604 (2) HDMU-2299910 = 2x20'</u> Empty Gas Cylinder (Jumbo)

34	K-16/Aug/11	9518	01	28.06.11	13 Pcs	<u>BSIU-2426477 =</u> Empty used cylinder.
35	K-16/Mar/11	8654/11	158	23.01.11	4130 Kgs	<u>TRLU-9117361 =1x20'</u> New LCD Monitor TV Model - M230HDL Packed in cartons = 627 pcs Brand Acer I/O China.
36	K-03/Nov/06	1535	462	30.08.06	52895 Kgs	<u>(1)PONU-7466784 (2) AMFU-8442759 = 2x40'</u> (1) Duplex Board with white back in sheet basis weight 350G/MZ netwt. 4295 KGS (2) Art Card in sheet, basic weight 250 G/M2, Net. Wt. 2985 Kgs (3) Art Card in sheet, basis weight 250 G/M2 net wt. 7620 Kgs (4) One side glossy impregnated paper in roll on pallet net wt. 4380 Kgs (5) Self Adhesive Glossy paper with split paper backing in rolls on pallets net wt. 14200 Kgs (6) Both Side impregnated paper in roll on pallets net wt. 7600 kgs (7) Kraft liner paper in reel, net wt. 4000 kgs (8) News print paper in reel net wt. 2000 kgs (9) Art card in reel net wt. 2900 Kgs. As per Test Report: (1) The sample is in the form of white paper board with off white backing, on test is found to be Duplex board consisting of off white paper board composed of mixture of mechanical and chemical wood pulp. It is covered on one side with white paper sheet composed of chemical wood pulp. It has mineral substance coating on this side. Wt/m2 is found to be 280 gm at RTH. (2) The sample is in the form of light grey color paper board. It is neither coated nor impregnated wt/m2 is found to be 350 gm at RTH. It is composed to mixture of mechanical and chemical wood pulp. (3) The sample is in the form of buff color paper board. It is neither coated nor impregnated wt/m2 is found to be 250gm at RTH. It is composed of chemical wood pulp. (4)The sample is in the form of white paper sheet. It has resin coating

						on upper side. Wt/m ² is found to be 85gm at RTH. It is composed of chemical wood pulp a resin coated paper sheet. (5) The sample on test is found to be prepared adhesive sheet consisting of white paper sheet, having adhesive coating on one side, this side is protected covered with yellow color coated paper sheet. (6)The sample is in the form of lemon color paper sheet, on test is found to be grease proof paper. It has (fatty substances) stearate consisting on one side. It is composed of beaten hydrated sulphite pulp. wt/m ² is found to be 65 gm at RTH. (7) The sample is in the form of light brown color paper sheet. It is neither coated nor impregnated wt/m ² is found to be 120gm at RTH. It is composed of mixture of mechanical and chemical wood pulp. (8) The sample is in the form of off white paper sheet. It is neither coated nor impregnated wt/m ² is found to be 42gm at RTH. It is composed of mixture of mechanical and chemical wood pulp. Mechanical wood pulp content is more than 50% it is unsized in view of above result it is similar to newsprint paper.(9) The sample is in the form of white paper board. It is neither coated nor impregnated wt/m ² is found to be 150gm at RTH. It is composed of chemical wood pulp a car.
37	K-185/May/13	89/13	607	25.04.13	22100 Kgs	<u>APZU-3561093=1x20'</u> Easy joint ready mixed (ready to use gypsumbar)
38	K-08/Sept/12	373/12	993	11.07.12	15530 Kgs	<u>APHU-6237486 =1x40'</u> Tyre with & without tube (1) Tyre with tube size 4.00-8-5-235 Qty. 1010 Set (2) Tyre without tube & flap size 4.50 12/4 qty. 450 pcs (3) Ture without tube and flap (light truck tyre) size 6.50-14/10 PR 150 (4) Tyre without tube & flap size 195 R14C106/104P/8PRTL KA-105 qty. 130 Pcs (5) Tyre wtihotu tube & flap size 165/80R13-85 STL Qty. 35 Pcs (6) Tyre without tube & flap size 195/65 R15-91HTL-TL,KA Qty. 35 Pcs (7) Tyre without tube & flap size 275/65-R17, 11STL-203 Qty.

						12 Pcs (8) Tyre without tube & flap size 155/70 R12 73S, TL, 1-A, 101 Qty. 830 Pcs (9) Tyre without tube & flap size 7.50/15/12 PP-S-253 Qty. 20 Pcs (10) Tyre without tube & flap size 7.00 14/8, PRS-253 Qty. 15 Pcs (Total Qty. 2772 Pcs/Set)
39	K-17/Feb/01	1689/00	24	09.09.00	25000 Kgs	(1) Padlocks (Tri-cricle) 25mm, Net. Wt. 1600 Kgs (2) Cell Torch 1 led =7100 Pcs (3) B/O Dolls net wt. 150 kgs (4) FM Radio cassette recorder 600 pcs (5) Pocket cassette player = 960 pcs.
40	K-31/Jan/14	134/13	812	05.12.13	49460 Kgs	<u>(1)APLU-9906496 (2) APHU-5436195 =2x40'</u> Plastic baled in the shape of loose and damaged condition.
41	K-05/Feb/05	1910/04	88	09.12.04	17180 Kgs	<u>GESU-4838819 =1x40'</u> (1) Poly scrap printed / plain (2) paper scrap (3) Aluminum coated paper scrap (4) printed decorative paper (5) plastic laminated paper
42	K-69/May/13	58/13	609	12.04.13	10920 Kgs	<u>TGHU-1730206 =1x20'</u> As per Test Report: It is found to consist essentially of calcium carbonate containing other material oxides. It is in the form of gray color powder natural mineral.
43	K-55/Oct/12	478/12	99	02.09.12	2240 Kgs	<u>GESU-2202860 =1x20'</u> Used Decoration items/used wooden beds qty. 13 units (Broken conditions)
44	K-46/Jan/14	137/13	257	10.12.13	16930 Kgs	<u>HDMU-3413437=1x40'</u> One Unit Zinc Tank (Empty made of iron zinc)
45	K-38/Jan/14	135/13	445	06.12.13	9200 Kgs	<u>DRYU-9108133 =1x40'</u> Gas heater with one burner.

46	K-11/May/06	552/06	11	23.03.06	21120 Kgs	<p><u>TRLU-5565239=1x40'</u></p> <p>(1)Clear PVC film in Roll net wt. 4500 kgs (2) printed PVC milky film in roll 10000 kgs (3) printed PVC metalize film in roll = 5000 kgs</p> <p>As per Test Report: (1) Two sample are in the form of transparent film composed of polyethylene, thickness 0.06 mm (2) it is found to be laminated plastic film consisting of white plastic film composed of polypropylene, it has color printing on one side, this side in subsequently covered with another white plastic film composed of plypropylene. It is in the form of white printed plastic film, thickness 0.055mm (3) It is found to be laminated plastic film consisting of transparent plastic sheet consisting of transparent plastic film compased of plypropylen. It has metalized lacquer coating as well as color printing on one side, this side is coated/covered with other plastic film composed of polyester. It is in the form of printed plastic film with silver backing, thickness 0.10mm</p>
47	K-30/Sept/11	9630/11	14	20.07.11	3905 Kgs	<p><u>BSIU-2352883=1x20'</u></p> <p>Used Diesel Generator Rated power 253 KVA 184 KV, PF-08, Rated & power 253 KVA 202 KW, Phase 4, 1500 rpm, alternater HC-434C, Alternater, C072764/03, Engine No. 34845582 Brand Hireman.</p>
48	K-16/Sep/10	7634/10	195	18.07.10	25730 Kgs	<p><u>DFSU-6188033=1x40'</u></p> <p>Refuse paper and plastic.</p>
49	K-03/Apr/09	5044/09	82	24.02.09	200 Kgs	<p><u>DETAINED LOOSE CARGO</u></p> <p>As per Test Report: There samples are in the form of white, off white and light green woven textile fabric composed of blend of polyester and cotton .they have plastic material coating on one side.</p>
50	K-15/Dec/11	10014/11	107	20.10.11	50 Kgs	<p><u>DETAINED LOOSE CARGO</u></p> <p>02 Drum acetic Acid.</p>

						As per Test Report: It is not acetic acid, however on test it is found to consist of non-ionic surface active agent. It is in the form of colorless liquid.
51	K-29/Jan/14	134/13	804	05.12.13	48130 Kgs	<u>(1) APHU-7195488 (2) TGHU-9611461 =2x40'</u> Plastic balled.
52	K-116/Jan/14	151/13	205	25.12.13	10280 Kgs	<u>TRLU-8123945 =1x40'</u> Used Tyres in different size.
53	K-19/Jan/14	131/13	841	03.12.13	26220 Kgs	<u>TCNU-8057190 =1x40'</u> Tyre scrap
54	K-111/Jan/14	153/13	37	24.12.13	9160 Kgs	<u>FCIU-8141983 =1x40'</u> Used mattress
55	K-23/Apr/04				03 Pcs	<u>DETAINED LOOSE CARGO</u> Used type writer brand Olympia = 03 pcs
56	K-110/Jan/14	149	659	--	48450 Kgs	<u>(1) GLDU-0811159 (2) FCIU-9048448 =2x40'</u> Clay and calcium carbonate = 25kgs each bag each pallets 24 Bags of 26 pallets.
57	K-30/Jan/14	134/13	811	05.12.13	25490 Kgs	<u>FCIU-8933487=1x40'</u> Plastic baled scrap
58	K-06/Feb/13	563/12	699	12.10.12	89540 Kgs	<u>(1)TRLU-9753168 (2) TRLU-9168646 (3) AMFU-3263560</u> <u>(4) APZU-3543124 (5)APZU-3294438=5x20'</u> As per Test Report: It is found to be residual defatted copra powder. It is in the form of light brown color powder.
59	K-24/Aug/11	9540/11	108	01.07.11	3430 Kgs	<u>OVCU-2084440 =1x20'</u> Empty printed aluminum tube with plastic nozzles printed RTV gasket

						maker superior 100% silicone high resistant 3g, 85g
60	K-10/July/11	9315/11	36	23.05.11	24925 Kgs	<u>KMTU-7266177 =1x20'</u> As per Test Report: It is found to be mixed crude glycerol containing impurities. It is in the form of dark brown colour viscous liquid.
61	K-13/Apr/09	5009/09	29	02.11.09	157880 Kgs	<u>(1) HDMU-2595039 (2)HDMU-2584522 (3)HDMU-2583681</u> <u>(4)HDMU-2549352 (5)HDMU-2546923 (6)hdmu-2546501</u> <u>(7)BMOU-2328731 (8)BMOU-2276638 (9)BMOU-2299227</u> <u>(10) HDMU-2604110=10x20'</u> As Per Test Report: It is found to consist of methyl acrylate stabilized. It is in the form of clear colour less liquid
62	K-59/Oct/11	9847/11	88	05.09.11	4510 Kgs	<u>FCIU-4022604 =1x20'</u> PP Woven Bags packed in bales.